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TEST RESULTS

# As furnished by the customer.

Note: 1. The results relate only to the items tested.
2, Report shall not be reproduced except in full, without the written approval of lab.

3. Any correction invalidates this report.
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1 Crack Bridging Ability mm 0.49 EN 1062-7(A\:2004

Regd. Office:
402, Yogesh Apartment CHS, Plot No.26, Sector BA, Airoli, Navi lVumbai - 400 708, lNDlA.
GSTI N: 27BPBPB4090Q1ZM ISO 9001 :2015 Certified

TEST REP.ORT ON BERGER SILK GLAMOUR

Sample Supplied by the Customer

01- (One Only)

PO N o, VS N D/20100 14020/5 E R/R I 2620007 sgo. dt. -18.08. 2023

Satisfactory

30.08.2023
2023lAUGl03928-1-1
Berger Silk Glamour
110 sqft/Lit in 2 coats with 40 % dilution of water
14 days @ 23 t 2 "C & 6515% RH

04.09.2023 to L9.09. 2023


